
  MOUNT HOLLY MUNICIPAL UTILITIES AUTHORITY 
  (A Component Unit of Mount Holly Township, New Jersey) 

  Financial Statements and Supplementary Schedule 

  For the years ended December 31, 2021 and 2020



MOUNT HOLLY MUNICIPAL UTILITIES AUTHORITY 

CONTENTS 

Board of Commissioners and Officials 
PAGE 

Independent Auditor’s Report     1 
Report on Internal Control Over Financial Reporting and on Compliance 
   And Other Matters Based on an audit of Financial Statements Performed 
   in Accordance with Governmental Auditing Standards     5 

Required Supplementary Information – Part I 

Management’s Discussion and Analysis     7 

Basic Financial Statements Exhibit 
Comparative Statement of Net Position  A    17 
[...]
materially misstated. If, based on the work performed, we conclude that an uncorrected material 
misstatement of the other information exists, we are required to describe it in our report. 

Other Reporting Required by Government Auditing Standards 

In accordance with Government Auditing Standards, we have also issued a report dated August 
5, 2022 on our consideration of the Authority's internal control over financial reporting and on 
our tests of its compliance with certain provisions of laws, regulations, contracts, and grant 
agreements and other matters.  The purpose of that report is to describe the scope of our testing 
of internal control over financial reporting and compliance and the results of that testing and not 
to provide an opinion on internal control over financial reporting or on compliance. That report is 
an integral part of an audit performed in accordance with Government Auditing Standards in 
considering the Authority’s internal control over financial reporting and compliance. 

Respectfully submitted, 

Brent W. Lee 
Certified Public Accountant 

Cinnaminson, New Jersey 
August 5, 2022 



- 5 -

BRENT W. LEE & CO., LLC 
Certified Public Accounting Firm 

REPORT ON INTERNAL CONTROL OVER FINANCIAL REPORTING AND ON 
COMPLIANCE AND OTHER MATTERS BASED ON AN AUDIT OF FINANCIAL 

STATEMENTS PERFORMED IN ACCORDANCE WITH GOVERNMENT AUDITING 
STANDARDS 

To the Chairman and Members of the 
Mount Holly Municipal Utilities Authority 
County of Burlington 
Mount Holly, New Jersey 08060 

We have audited, in accordance with auditing standards generally accepted in the United States of 
America and the standards applicable to financial audits contained in Government Auditing 
Standards issued by the Comptroller General of the United States; and audit requirements as 
prescribed by the Division of Local Government Services, Department of Community Affairs, State 
of New Jersey, the  financial statements of the governmental activities, business-type activities and 
the aggregate remaining fund information of the Mount Holly Municipal Utilities Authority (the 
“Authority”), County of Burlington, State of New Jersey, as of and for the fiscal year ended 
December 31, 2021, and related notes to the financial statements, which collectively comprise the 
Authority's basic financial statements, and have issued our report thereon dated August 5, 2022. 

Report on Internal Control over Financial Reporting 

In planning and performing our audit of the financial statements, we considered the Authority’s 
internal control over financial reporting (internal control) as a basis for designing audit procedures 
that are appropriate in the circumstances for the purpose of expressing our opinions on the financial 
statements, but not for the purpose of expressing an opinion on the effectiveness of the Authority’s 
internal control.  Accordingly, we do not express an opinion on the effectiveness of the Authority's 
internal control. 

A deficiency in internal control exists when the design or operation of a control does not allow 
management or employees, in the normal course of performing their assigned functions, to prevent, 
or detect and correct misstatements on a timely basis.  A material weakness is a deficiency, or 
combination of deficiencies, in internal control, such that there is a reasonable possibility that a 
material misstatement of the entity’s financial statements will not be prevented, or detected and 
corrected on a timely basis. A significant deficiency is a deficiency, or a combination of deficiencies, 
in internal control that is less severe than a material weakness, yet important enough to merit 
attention by those charged with governance.  

Our consideration of internal control was for the limited purpose described in the first paragraph of 
this section and was not designed to identify all deficiencies in internal control that might be material 
weaknesses or significant deficiencies. Given these limitations, during my audit I did not identify 
deficiencies in internal control that I consider to be material weaknesses. However, material 
weaknesses may exist that have not been identified. 

609-456-8804
3008 New Albany Rd., Cinnaminson, NJ 08077 



- 6 -

Report on Compliance and Other Matters 

As part of obtaining reasonable assurance about whether the Authority’s financial statements are free 
of material misstatement, we performed tests of its compliance with certain provisions of laws, 
regulations, contracts and grant agreements, noncompliance with which could have a direct and 
material effect on the determination of financial statement amounts.  However, providing an opinion 
on compliance with those provisions was not an objective of our audit, and accordingly, we do not 
express such an opinion. The results of our tests disclosed no instances of noncompliance or other 
matters that are required to be reported under Government Auditing Standards or audit requirements 
as prescribed by the Division of Local Government Services, Department of Community Affairs, 
State of New Jersey. 

Purpose of this Report 

The purpose of this report is solely to describe the scope of our testing of internal control and 
compliance and the result of that testing, and not to provide an opinion on the effectiveness of the 
entity's internal control or on compliance.  This report is an integral part of an audit performed in 
accordance with Government Auditing Standards in considering the entity's internal control and 
compliance. Accordingly, this communication is not suitable for any other purpose. 

Respectfully submitted, 

Brent W. Lee 
Certified Public Accountant 

Cinnaminson, New Jersey 
August 5, 2022



REQUIRED SUPPLEMENTARY INFORMATION – PART I 

Management’s Discussion and Analysis 



- 7 -

Mount Holly Municipal Utilities Authority 
Management’s Discussion and Analysis 
for the Year Ended December 31, 2021 

(unaudited) 

Introduction: 

The Mount Holly Municipal Utilities Authority, hereinafter referred to as the “MHMUA”, presents 
their Annual Financial Report developed in accordance with the statement of Governmental 
Accounting Standard No. 34 entitled “Basic Financial Statement – Management’s Discussion 
Analysis – for State and Local Governments”, hereinafter referred to as GASB 34, and related 
statements. 

Mission: 

The MHMUA’s mission is to provide wastewater treatment services, which enhance 
environmentally sound community development and ensure public health through improved 
water quality.  Services are provided cost efficiently to Mount Holly and adjoining service areas in 
compliance with Federal and State regulations. 

Location:  Administrative Office:  
1 Park Drive, PO Box 486, Mt. Holly, NJ  08060 

Treatment Facilities: 
300 Rancocas Road, Mt Holly, NJ  08060 
26 Maple Avenue, Lumberton, NJ 08048 

Pump Stations: 
Forty (40) Pump Stations are owned and operated/maintained by the MHMUA. 

Telephone: 609-267-0015 

Fax:  609-267-5420

Web-Site: www.mhmua.com 

Board of Directors: Jules K. Thiessen, Chairman 
Richard DiFolco, Vice Chairman 
Christopher Banks, Commissioner 
Jeena Sheppard, Commissioner 
Brandy C. Boyington, Secretary 
Michael B. Dehoff, Treasurer 

Executive Director:  Robert G. Maybury, Jr. 
Operations Superintendent:  Robert Young 
Safety Director & Special Projects:  Anthony G. Stagliano, Sr. 
Finance Administrator/CFO:  Michael B. Dehoff 



- 8 -

I. General

The MHMUA owns and operates/maintains forty (40) pumping stations in six townships (Mount 
Holly, Hainesport, Eastampton, Westampton, Lumberton, and Moorestown). The MHMUA 
maintains more than 182 miles of sanitary (gravity and force) mains that collect and transfer 
wastewater to two (2) wastewater treatment facilities (the Rancocas Road Water Pollution Control 
Facility located in Mount Holly, and the Maple Avenue Water Pollution Control Facility located 
in Lumberton).     

The MHMUA services approximately 15,000 residential customers (representing an estimated 
population of 50,000) in addition to approximately 651 commercial customers and approximately 
38 industrial users.  Industrial users are regulated by MHMUA’s approved Industrial 
Pretreatment Program (IPP).  The MHMUA is also a major receptor of liquid waste including 
sludge, septage, leachate, and miscellaneous wastewaters that are currently processed at both the 
Rancocas Road Water Pollution Control Facility and the Maple Avenue Water Pollution Control 
Facility under the direction of MHMUA’s Hauled Wastes Program.  The MHMUA’s treatment 
facilities are the designated septage receiving facilities for Burlington County.   

II. MHMUA’s Rancocas Road Water Pollution Control Facility

A. General Description

The MHMUA’s Rancocas Road Water Pollution Control Facility is a complex operation comprised 
of two individual but interconnected plants constructed at different times beginning in 1960. 
Plant No. 2, which was placed into operation in 1960 with a design capacity of 1.3 mgd.  The plant 
provided secondary treatment using standard-rate trickling filters. The facility was expanded in 
1981 and with current operating conditions, has a design capacity of 3.0 mgd with the addition of 
Plant No. 3, which includes additional primary clarification, conventional completely mixed 
activated sludge treatment, secondary clarification, discfilter filtration, peracetic acid disinfection 
and post-aeration facilities.  

B. Wastewater Treatment Processes

Screening and Grit Removal – Debris and heavy inorganic solids (sand, gravel, etc.) are removed 
from the raw wastewater.  Odorous air is removed from the influent channels and is treated in a 
Biological Odor Control Treatment System prior to discharge to the atmosphere. 

Flow Equalization – A 1.5 million gallon Equalization Tank (Surge Tank No. 1) attenuates the flow 
and concentration peaks to achieve a relatively constant flow rate and loading to downstream 
treatment plant processes.   

Primary Settling Tanks – Removes heavy organic solids from the raw wastewater, and settled 
biosolids from the Intermediate Settling Tanks. 



- 9 -

B. Wastewater Treatment Processes (continued)

Primary Settling Tanks, distributed between Plant No. 2 (two (2) tanks) and Plant No. 3 (two (2) 
tanks).  The solids removed from these tanks are directed to the Sludge Blending and Storage 
Tank. 

Trickling Filters and Intermediate Settling Tanks – The 150’ diameter Trickling Filter in Plant 
No. 2 provides reliable, inexpensive removal of biodegradable organics from the primary effluent. 
The settled biosolids from the two (2) Plant No. 2 Intermediate Settling Tanks are directed back 
to the head of the plant for removal in the Primary Settling Tanks. 

Activated Sludge Process – The two (2) aeration tanks employ a completely mixed activated 
sludge process.   

This variation of the activated sludge process utilizes suspended growth microorganisms in a 
completely mixed reactor to biologically remove ammonia and biodegradable organics from the 
wastewater.  Additionally, non-biodegradable organic compounds are removed through 
absorption/adsorption onto the activated sludge floc.  The completely mixed reactor provides a 
uniform oxygen demand and organic/ammonia loading throughout the tank. 

Secondary Settling Tanks –The Rancocas Road WWTP typically utilizes one (1) of two (2) 
secondary settling tanks. The tank provides for the separation of the settled activated sludge solids 
from the clarified secondary effluent.  The Return Activated Sludge is directed to the Scrubbing 
Mixing Chamber where it may be mixed with primary effluent from Plant No. 3 prior to being 
returned back to the aeration tank.  The Waste Activated Sludge is directed to the Sludge Blending 
and Storage Tank for sludge processing and disposal. 

Discfilter Filtration – Three (3) discfilters provide for the tertiary removal of suspended solids 
from the combined effluent from both the Rancocas Road Water Pollution Control Facility and 
the Maple Avenue Water Pollution Control Facility.  Following filtration, the dissolved oxygen 
content of the discharge from the discfilters is increased through two (2) stages of Cascade 
Aeration.     

Disinfection – Following the second (2nd) Cascade Aeration stage, the filtered effluent is 
disinfected with Peracetic acid (also known as peroxyacetic acid, or PAA). This organic peroxide 
is a colorless liquid with a characteristic pungent odor reminiscent of acetic acid (vinegar) in three 
(3) Contact Tanks.  The use of PAA is not only environmentally friendly, but cost effective in
comparison with Sodium Hypochlorite which the Authority utilized prior to PAA.

Post Aeration – The dissolved oxygen content in the treated effluent is further increased prior to 
discharge into the North Branch of the Rancocas Creek through the use of one (1) Post Aeration 
Tank equipped with a mechanical aerator followed by Cascade Aeration.   

C. Sludge Treatment Processes

Sludge Blending and Storage Tank – A 350,000 gallon Sludge Storage Tank is used to store and 
blend the settled solids from the Primary Settling Tanks, the Waste Activated Sludge from the 
Maple Avenue Water Pollution Control Facility, the Waste Activated Sludge from the Rancocas 
Road Water Pollution Control Facility, and all other external miscellaneous trucked-in sludges,  



- 10 -

C. Sludge Treatment Processes (continued)

prior to solids processing.  Odorous air is removed from this tank and treated in a Biological Odor 
Control Treatment System prior to discharge to the atmosphere.  

Thickening – Sludge from the Sludge Blending and Storage Tank is transferred by chopper-type 
pumps to a Rotary Screw Thickener, which removes water and increases the solids content to 
approximately 4-5% Total Solids (TS) prior to Belt Filter Press dewatering.  The filtrate from this 
process is recycled back to the head of the plant for additional treatment. Odorous air is removed 
from this operation and treated in a Biological Odor Control Treatment System prior to discharge 
to the atmosphere.      

Dewatering – Thickened sludge from the Rotary Screw Thickener is directed to a 125,000 gallon 
Thickened Sludge Storage Tank, which stores the thickened sludge prior to dewatering with Belt 
Filter Presses.  The Belt Filter Presses dewaters the sludge to a solids content of approximately 16-
18 % TS.  The combination of filtrate and wash water from this process is recycled back to Surge 
Tank No. 1 for additional treatment.   

Disposal – All of the dewatered sludge is composted at the Burlington County Resource Recovery 
Complex.  

III. MHMUA’s Maple Avenue Water Pollution Control Facility

A. General Description

The MHMUA’s Maple Avenue Water Pollution Control Facility is a 3.0 mgd facility that was placed 
into operation in December 2010.  The facility includes screening and grit removal with odor 
control, activated sludge with biological nitrogen and phosphorus removal, secondary 
clarification, effluent pumping, and disinfection of the utility water.   

The facility treats wastewater flows from Hainesport, Moorestown, Lumberton and Mount Holly 
through three (3) separate force mains (the Hainesport Force Main, Lumberton Force Main, and 
the Madison Avenue Force Main).  The facility also treats screened and de-gritted wastewater 
flows from the Rancocas Road Water Pollution Control Facility’s Surge Tank No. 1 through a 
dedicated transfer pump utilizing the Hainesport Force Main.  

The secondary effluent discharged from this facility flows by gravity (the majority of the time) 
through a 20-inch diameter force main to the discfilters at the Rancocas  

Road Water Pollution Control Facility for effluent filtration.  The Waste Activated Sludge from 
this facility also flows by gravity to the Sludge Blending and Storage Tank at the Rancocas Road 
Water Pollution Control Facility for sludge processing.  

Facility control is through a SCADA (Supervisory Control and Data Acquisition) system, which 
allows for the remote monitoring of all of the facility’s operational systems and the control of a 
portion of the operational systems; thereby, minimizing the staffing requirements of the facility.  



- 11 -

B. Wastewater Treatment Processes

Screening and Grit Removal – Debris and heavy inorganic solids (sand, gravel, etc.) are removed 
from the raw wastewater through the use of two (2) Headworks units.  Odorous air is removed 
from these units and treated through two (2) Biological Odor Control Treatment Systems prior to 
discharge to the atmosphere. 

Activated Sludge System with Biological Nutrient Removal – This variation of the activated 
sludge process utilizes suspended growth microorganisms in a plug flow reactor to biologically 
remove nitrogen, phosphorus, and biodegradable organics from the wastewater through the use 
of aerobic, anoxic, and anaerobic zones in a six (6) pass aeration tank.  Additionally, non-
biodegradable organic compounds are removed through absorption/adsorption onto the 
activated sludge floc.   

High speed turbo blowers provide air through fine bubble air diffusers in the aerobic zones, while 
low speed submersible mixers are used in the anoxic and anaerobic zones.    

Secondary Settling Tanks – Three (3) Secondary Settling Tanks provide for the separation of the 
settled activated sludge solids from the clarified secondary effluent.  The Return Activated Sludge 
is directed back to the first pass of the aeration tank, while the Waste Activated Sludge is directed 
to the Sludge Blending and Storage Tank at the Rancocas Road Water Pollution Control Facility 
for solids processing.   

The Waste Activated Sludge was designed to flow by gravity from the Maple Avenue Water 
Pollution Control Facility through an 8-inch diameter force main to the Sludge Blending and 
Storage Tank at the Rancocas Road Water Pollution Control Facility.  When the discharge is 
unable to flow by gravity, one (1) pump has been provided to pump the Waste Activated Sludge to 
the Sludge Blending and Storage Tank. 

Effluent Pump Station – Secondary effluent from the Maple Avenue Water Pollution Control 
Facility was designed to flow by gravity through a 20-inch diameter force main to the discfilters 
at the Rancocas Road Water Pollution Control Facility.  When the discharge is unable to flow by 
gravity, three (3) pumps have been provided to pump the effluent to the discfilters.  

Chlorine Contact Tank – A Chlorine Contact Tank is used to disinfect the utility water at the 
facility for the protection of the MHMUA’s employees.  The disinfection of the Maple Avenue 
Water Pollution Control Facility’s effluent is provided at the Rancocas Road Water Pollution 
Control Facility, following filtration of the combined effluents from the two plants.     

IV. Milestones

1946 Mount Holly Sewerage Authority (MHSA) established by local  
Ordinance. 

1950 Rancocas Road Water Pollution Control Facility Plant No. 1 placed into 
operation with a design capacity of 0.7 mgd. 



- 12 -

1956 – 1960 Sewer service initiated in non-sewered areas of the four Townships 
(Eastampton, Westampton, Lumberton, and Hainesport) adjacent to Mount 
Holly Township. 

1960 Rancocas Road Water Pollution Control Facility Plant No. 2 placed into 
operation with a design capacity of 1.3 mgd, resulting in a combined design 
capacity of 2.0 mgd.   

1969 Sewer Service Agreement updated between the MHSA and the Township of 
Eastampton to provide sewage collection and treatment service within the 
boundaries of the Township of Eastampton.   

1981 The Rancocas Road Water Pollution Control Facility was expanded to a 
design capacity of 5.0 mgd with the addition of Plant No. 3 and became first 
facility in the United States utilizing the Zimpro Wastewater Reclamation 
System.   

1986 Purchased the Lumberton Municipal Utilities Authority. 

1986 Sewer Service Agreement updated between the MHSA and the  
Township of Lumberton to provide sewage collection and  